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Client: Nicor Inc.
Project No.: 0814947
Project: 12" Plastic Meter Box Lid

Report No.: 903115
Date of Service: 11/10/08

12" PLASTIC METER BOX LID

Test N Test Condition | Bearing Plate | Specification | Total Load Results
est No. (Degrees F) | Size (inches) Utilized (Pounds)
1 160 6x6 DwuU 6,500 No failure, no permanent deformation
2 72 9x9 CFR RR-F-621E 25,000 No failure, no permanent deformation

Note: The same lid was utilized in both tests.

Technician: C. Snyder

Jack GarySpegiaf Testing Manager
Construction Matgpals Engineering Division

LIMITATIONS: The test results presented herein were prepared based upon the specific samples provided for testing. 'We assume no responsibility for variation in quality
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